ENgINes

TP-2229-C



HOW TO FIND YOUR PART NUMBER

1. Turn the page of the parts manual 1o the “Com- e
COMPOSITE EXPLODED ViEw posite Exploded View.” Notice the boxed group- '\)
— ings identified by their function along with
Bolfim & Bhrcusto corresponding number. The group function and R
number applies to all engine modeis.
For Example:
Function Group
{Group Description) Number
Airlntake ....oooiieinin .. 1
Baffles & Shroud ...........o.ona... 2
Breather'&Vent ...................... 3
Camshaft &Valves ................... 4
Carburetor........ e ieassaeaieieaaas 5
Electric Starter......... AU 11
Ignition. ... 0oLl U 18
etc.

Remember the Group Number in which you
iocated your part. (If the part you need is not
illustrated, locate a major engine function related
to your part and use that Group Number,

2. Now turn to the pages titled “Specification
SPECIFICATION HUMEER INDEX Number Index.” When scanning these pages,
you'll notice:

rou) § H ;2 H 5 ':; é H H
%:u" HHE A ARAEHRE RPN : HEE A. Page Numbers indexing where Group Paris
HHBEE HEEEHBREEHBEHBHEH P
el HEHHHHEHHHEHHEEHHHRREE are listed;
wiw|mlu Slulp|w|w|tjdidja({a|2io|aix|o
T Y B i R ey B. Specification Numbers listed vertically down
Spec. No. Varinlion Number i .
s T T — the first column;
Lt 378 [1s 26812 | 20010 ] &0 |ab | AL ELH 578 | TO7 s |s32 | v |41} 27
Gatscs  [oeluon ne] ¢ 76 o] o [eelorel o rcfosloce| [om W S\ o i o ti i
el vt 4 o Ot B et o Rt ] [N 1 C. “Variation” Numbers in the Group Number
senze _faraliryin) o6 i3 |raliosl ao [sastare) o (e fsavises|  Jsamprialaalisal 2 | [z, ipn A f
oot o ot g s s e e searocss e o e e columns. (These numbers specifically identify
fac eny 32eCIEALRS 00t hated Pgian3 alur 10 Selaction Gunce Y274 H H H
” ; s el o ultion Quou .8 a particular group (combination) of parts used

Sen Page 25 fot Dacatntoreatian

in a particular modei(s)—and is used to locate
the specific part number.)




HOW TO FIND YOUR PART NUMBER

Mmoo

Group £

Pasitlont _ Yasralim Humber e Sumper  Wraton Humbs) el

t g il 5 et

10 XATHY 54 Abousoy
T Cover. e chomnnt T el

3re AT e ekt
A e (D B B, hea i M 132 1T 1)

e [IECTY e TaT.
& Comer, air claanss bt 1 Bave, st ceerwr

) 300004 a4 arom
1 Procieaner, s

s +spmadi

M0

Thate wra savsrat mainads of repowenig M10 cagines 16 conadar—mith The chace

Geponting a1 your $hop 1ACHIes, epaIr <OSTs, nd aliowable dawatims of the sngia

1 Engias Repiscement: Whon Setision o 10 repince, uas & Kohler Replicement
Enging—He momdicalidns required

2 Shor Block Raplecesenl; Whan enging iACIuding he crankaball 1 axisnsively
SAmages or worn inisrnatly afor i pege 3 lor shart bicex componunts

3 Hintblock Asplacemanti Whon bore. Ba3lon. and <onnocting rod are demeged but
€rarkabalt and il orher parts are v GoOd candition” Azfer 1p Fage 3 for MinNbIgek
CCMpondnty

£ Compisle Qrethaul: Renars epinasrs snd repna crankshali.: uking, appiapnate
GubIsiz4 1ndlet underaie replacament parta

Th i provide: anansy ah Jai dola 13 the pait nlimbar of (ha
Roplacement Engune, Snon Block, 01 Mniblock requied tor (he regowar mathod
se0eGled 11 alyp Bata b pert number of the Crenkshah naislied in the cagimal engine

Locale 1nihe Safoetthe by
of Ine sepaIr MENAE irited m the adpkcent Columas

ENGINE SPECIFICATIONS

.
Enpiot  darvices &
Ho. Engine M. Short Brock MaADIOER

#A1S00  4B15000 47 14202 47 182232
AR AB1SaY 47 14242 A7 18232

A5 dsriar 4P 14202 - RERLFE
WIS AR A7 14207 - 4t iy Ay
131 AT 142E2 - 4r1833z
1528 - A3 14282 - AT 782 A
‘Gave Engne

3. Look at the illustration and the listing of the parts
making up that group.

A. ANl parts in the illustration are identified (or
indexed) with a number or letter. Use that
identifier to locate that part description in the
listing.

B. The*Variation” Number that you located in the
Spec Index page is the number you should
locate in the parts listing. It is a critical refer-
ence to correct part number identification.

C. Part Numbers are listed in the column to the
right of Variation Numbers.

Special Features

Nearthe énd of the Parts Manual Binder is a separate
section devoted to Service Engines, Short Blocks,
and Miniblocks. “Selection-Guides” for each model
engine give several different methods of repairing
Kohler engines . . . with the choice dependent on
shop facilities, costs, and allowable downtime of the
engine and/or the equipment.

Selection Guides are easy references for determin-
ing part numbers of Replacement Engines, Short
Blocks, or Miniblocks for the repair method selected.
They also list part numbers of crankshafts installed
in original engines,

Here is what you'll find:

A. Engine model is identified on each page for easy
reference;

B. Bold column heads identify the various repower
options for every engine spec;

C. All crankshaft changes required for Service En-
gines or Replacement Engines are flagged with
“Yes;ll

D. Service Engines, Replacement Engines, Short
Blocks, and Miniblocks.




COMPOSITE EXPLODED VIEW

GROUP 1
Air Intake

GROUP 2 ‘ G
Baifles & Shroud o < R

GROUP 3 :
Breather & Vent ;})7
o T

GROUP 5

=) E) Carburetor
) ([r s

GROUP 7
Crankcase

G —s

Y e :?
= .
& @ O

GROUP 9 GROUP 10
Cylinder Head Dipstick

GROUP 8
Crankshait




COMPOSITE EXPLODED VIEW

GROUP 11 GROUP 12 GROUP 13
Electric Stait Exhaust Flywheel

GROUP 14 GROUP 15

Fuel Pump Fuel Tank

GROuUP1? -
- ‘Governor

GROUP 16

Gear Reduction

GROUP18 | | GROUP19
_Ignition - Instrument Panel

GROUP 21 | GRoup 22
Oil Pan ' Piston & Rod

GROUP 23
Retractable Starter




M10

8 - s
HEE 3 1NN
& z Blelaols % E o ?é g2 i £
gl ls G |ls|8 |2 |51x12]lw|BIE|E|8 5 < |82 |
Group| 8 | 8 (£ 15 5|2 |E|E|2(E|8|12|2|8|5|6|E|8(s|s|£]|8
e\ = /= |8 E|5|E|E|S|2(8|£12 5|55 |E|lElz5|2|5|E8]5
Nscz,letmmoooooommu_.u.u_c*JQ.EOn.r.:n-o
12|34 |5 |7 (8|9 10{1M]12{13|14]15)17 |18 19} 21|22 23 24| 32
P;g_e ‘810|218 |14}15]{17 |8 |19] 20| 20|2|24|26]27|31] 33| 35|33 s8] a0
Grid | a7 | a9 | at1{at2|A13]A14] B2 | B3 | B4 | BS| BS| B7 | B9 | B11| B12| C2 cs| C7| C8 c1o
Srszzc Va_riation Number
461500 505 | 173 | 501 26 | 502| 213|105 | .60 | 502 a4 | s02| 507 | 507 | 512 | 507 | 501 | 503] 1 | 508
461501 505 | 172 | 501 | 26 | 502] 213 | 105 [ 60° | 502 44 | 500| 507 | 507 | 512} s01| 501 | 503] 1 | U8
461502{ 505 | 176 | 501 | 26 | 502| 213 105 | 60 | 502] 50| 44 | 501| 507|507 | 511 | 500| 500 | B08] 1 |
4615031505 | 176 | 501| 26 | 502 213 105 | 60 | 502{ 600 | 44 | 506| 507 | 507 | 511 | 500|500 | 503| 1 | 508
4{5150_4 505|172 501 | 26 | 502] 216|107 | 60 | 502} - | 44 | 500 07 507 | 508 | 501| 502 | 503| 1 | 501
461509) 506 | 188 [ 502 | 26 | 500226 112 | 60 | 501 | 501 | 601| 509| 508| . | 510 | 503 502| 1
461513 503 | 186 | 501| 26 | 500] 222] 73 | 60 | 502 | 500 | 505 | 512 505 504 | 506 [ 502| B08 | 84 | 1
- 461517] 505{175 [ 501 26 | 76 | 215{ 109 | 60 | 502 510| 503 501 501} 501} 54 | 1 | 502
461518| 505|172 | 501} 26 | 76 | 213} 105| 60 {502 44 | 508] 502 502 | 501 | 504} 501} 508} 1 | 501
461520 | 505|171 [ 501 | 26 | 78 | 213} 105 | 60 | 502 | 500 | 44 | 501{ 507 | 507 | 504 | 500| 503 | 508} 1 '
461521) 508 | 181 | 501/ 26 | 501| 220 | 105 | 60 :|.503| 501 | 501| 507 { 500 508 | 507 505| 1 26 | 501
461622 505|181 | 501 26 |'501| 224 75 | 60 :[ 56| 501 501] 69 502 | 505 500 1
461523 | 505|172 | 501| 26 | 76 | 215 105| 60 | 502 503| 500 504 | 500 | 501 | 501 504 { 503| 1 | 501
461524 | 507 | 183 | 501 | 26 | 501 223 104/| ‘60, | 500|501 | - - | 501 508 505 | 505 500 1
461525 505 | 171 | 501| 26 | 76 | 216 110| 60 | 502 | 500 | 504| 501} 507 | 507 | 500 | 500] 500| 503| 1
461526 503 | 187 | 501 | 26 | 500} 222 73 |60, (502|500 | 505} 511 505 | 505 | 506 | 500] 507 | 64 | 1
461527 505|172 | 501| 26 | 76 | 215|105 60 | 502 503| 500| 507 | 503 | 501 | 501| 504 | 504| 1 | 500 500
461528 | 505 | 1727 501 | 26 | 502| 213 105 | 60 | 502 | 44'| 500| 507 | 503 | 512 | 501] 501 |.504| 1 | 501 500
461529 | 505 | 171 | 501 | 26 | 502| 213|105 | 60. |.502| 500 | 44 | 501| 507 | 508|611 | 500 500 | 504} 1 500
461530| 505 | 172 | 501 | 26 | 502| 216{:107 | 60 | 502 44 | 500 507.| 503 | 503 | 501|502 | 504] 1 | 501 500
461531| 505 | 171 [ 501| 26 | 502| 216 {107 | 60 | 502| 500 | 44 | 501| 507 | 603 | 503 | 500| 503 | 504| 1 “500
461532 503|185 | 501 | 500| 500} 2241 105 | 60 | 502 | 500 | 500| 501| 507 | 508 | 513 | 01| 506 | 503 | 1
461533| 508 | 181 | 501 | 26 | 501] 220 105 | 60 | 503 | 501 | 501 501 500 508 | 507 505 1 26 | 502
4615341 506 [ 177 | 502| 26 | 501} 227 | 111 | 60 | 503 { 502 | 501 504| 509 509 | 503 501| 1
461535 505|172 | 501| 26 | 76 | 216| 75 | 60 | 502 44 | 500} 507 | 507 [ 512 | 501 501} 5031 1 | 501
461536 505 (176 | 501| 26 | 76 | 216| 75 | 60 | 502 | 500 | 44 | 506| 507 | 507 | 511 | 500} 800 | 503} 1 | 501
461537 | 504 | 189.| 501 | 26 | 76 | 213|105 60 | 502 505 | 500| 507 | 506 | 501 | 501|501 54 | 1 | 501
461539 | 505 | 172 | 501| 26 | 502 216 105 | 60 | 502 44 | 500| 507 | 507 | 503 | 501 502 | 503| 1 | 501
461540 505|171 | 501| 26 | 502} 213 105 | 60 | 502 | 500 501| 607 | 507 | 511 500 500 [ 503 1
461541| 505|172 { 501 26 | 502] 213 | 47 | 60 | 502 44 | 500| 507 503{ 512 | 501| 501 | 504| 1 | 501 500

Contact your Kohler engine parts supplier
for any specifications not listed.

For Minibiocks, Short Blocks, and Replacement Engines,
refer to Sefection Guide TP-2249-8,




M0




M10

Group 1
AIR INTAKE

Index Description Part Index Description Part
Numbker Variation Number Number Number Varlation Number Number
1 Wing Nut 1/4-20 ] Element
503, 504, 505, 508, 507, 508 X-276-7 508 235116
2 Cover, air cleaner 7 Seal
(Replaced by 47 086 08) 503, 504, 505, 507, 508 231032
508 47 096 05 8 Seal
2 Cover, air cleaner 5086 237423
(Replaced by 47 096 09) g Screw, hex, wash. hd.
503 47 096 13 10-32 x 11/32” (3)
2 Cover, air cleaner 503, 504, 505, 507, 508 K-B67-65
506 237848 10  Base, air cleaner
2 Cover, air cleaner 503, 504, 505, 507, 508 47 084 20
505 11 Base, air cleaner
Before Serial Number 1918100013 47 095 08 506 47 094 11
use: .
After Serlal Number 1918100003 12 Bassb%, air cleaner 237424
use: . 47 096 12 13 Gasket, air cleaner
2 Cover, air cleaner 503, 505, 506, 507, 508 45 041 07
508 47 096 10 .
14 Cover, air clieaner
3 Nut, jam, 1/4-20 504, 506, 507 45 082 01
503, 504, 505, 507, 508 41 100 04 15 Spacer
4 Cover, air cleaner element %06 47 112 20
508, 504, 505, 507, 508 52 082 04 16 Screw hex. hd., 10-32 x 15/16” (3)
5 Precleaner, element 508 47 086 19
. E[zg?é::)& 506, 507, 508 45 033 01 17 Seal, cover 47 032 03
503, 504, 505, 507, 508 45 083 02 506




M10 AIR INTAKE

{Coni’d)
Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
18 Tube, air Not lHustrated

508 47 134 02 Decal, air cleaner

19 Cover 504, 505, 508 41 113 02
5086 47 082 1 Decal, air cleaner

20 Eiement 5086, 507 25 113 07
508 47 0B3 1 Decal, air cleaner

504 25 113 08




10

Group 2
BAFFLES & SHROUD

Index Description Part index Description Part
Number Variation Number Number Number Varfation Number Number
Baffle, head 5 Baffle, cylinder
171, 172, 173, 176, 185, 186, 186 47 063 13
187, 189 47 063 08 6 Baffle, inner
Baffle, head 171, 172, 173, 175, 176, 177, 181,
1758, 177, 181, 183, 188 47 063 09 183, 185, 186, 187, 188, 189 47 083 07
2 Washer, plain 1/4” 7 Cover, starter
171, 172, 173, 175, 178, 177, 181, 172, 173, 175 41 098 25
183, 185, 186, 187, 188, 189 X-25-53 7 Cover, siarter
3 Screw, pozidriv T.H. 1/4-20 x 5/8” {Replaced by 47 D96 08}
171, 176, 177, 181, 185, 187, 189 41 096 05
188 47 086 08 8 Housing, blower
3 Screw, pozidriv T.H. {w/o Retractable Starter holes - Front)
114-20 x 578" (2) 171, 173 47 Q27 37
183 47 086 08 8 Housing, blower
3 Screw, pozidriv T.H. 177, 188 47 027 40
1/4-20 x 5/8” (3) 8 Housing, blower
175, 181, 185, 186 47 086 08 181, 188 47 027 42
3 Screw, pozidriv T.H. 8 Housing, blower
1/4-20 x 5/8” (6 183, 185, 186, 187 47 027 44
172, 173, 175, 176, 189 47 086 08 8  Housing, blower
3 Screw, pozidriv T.H. (w/ Retractable Starter holes ~ Front)
1/4-20 x 5/8" {2} 172, 175, 176, 188 47 027 38
183 47 086 08 g Cover, rectifier-regutator
4 ?ﬁrezvg, hsel)é. vv(lg)sh. hd. 172, 173, 175, 181, 185, 186, 189 41 096 23
-20 x 5/8" 10 Baffie, side air
177, 188 52 oz 11 171, 172, 173, 175, 176, 177,
4 ?ﬁrzxg, hselg. u}rg}sh. hd. 181, 185, 188 47 063 06
- X » N .
171, 172, 173, 175, 176, 177, 181, 10 Bafle, side alr o 47 063 11
183, 185, 186, 187, 188, 189 52 086 11 ! et gaAn
5 Batfle, cylinder Eh! Washer, plain i/4
171, 172, 173, 175, 176, 177, 181, 177, 186, 188 K-25-20
183, 185, 187, 188, 189 47 063 10

10




Mi0 BAFFLES & SHROUD
{(Cont’d)
index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
12 Screw, 5/16 x 1-1/4" 20 Washer, plain 3/16” (4)
177, 188 K-154-4 183 25 468 02
12 Screw, §/16-18 x 1/2” 21 Washer, plain 7/32”
186 X-154-6 177, 188 X-25-36
i3 Bracket, duct 22 Kit, air duct
177, 188 47 126 23 (Includes 4, 14, 21)
14 Screw, 10-32 x 7/16" 177, 188 47 755 33
177, 188 X-57-64 22 Kit, air duct
15 Secrew, flange lock (Inciudes 4, 14, 21}
183 41 086 06 188 47 755 32
16 Beflector, grass Not {Hustrated .
183 47 265 01 Decal, warning {white)
17 Blade, adjusting 183 52 113 11
183 47 040 02 ?;C?], I-(Iig gw}rl}i%g)m)
18 Screw, self-tappin eplaced by
8-32 x 3/8"(4) PpRing 172, 183, 185, 187 47 113 04
183 X-67-59
19 Washer, lock #8 {4)
183 X-22-7

11



W10

Group 3
BREATHER & VENT

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
i Gasket, breather plate 7 Gasket, valve cover
501,502 235048 501,502 275144
2 Plate, breather 8 Cover, valve
501,502 235631 501,502 47 096 01
3 Reed, breather 9 Stud 1/4-20 x 3-1/4"
501,502 235047 501,502 275220
4 Baffle, breather 10 Palnut 1/4-20
501,502 270146 501,502 X~799-1
5 Filter, breather 11 Hose, breather 3-11/32" Ig.
501,502 47 050 01 501 47 326 03
6 Seal, breather 11 Hose, breather 3-29/32" lg.
801,502 231032 502 47 326 04

12

%




M10

CAMSHAFT & VALVES

Group 4

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Camshaft assembly 9 - Retainer, spring S
{Includes 2) 26, 500 230011
26 47 010 11 10 © Tappet
1 Camshaft assembly 26, 500 - -D-235327
500 47 012 07 11 Kit, retainer (2)
2 Spring, actuating ST 28 41 755 10
28 - 47 089 01 12  Rotator RS
3 Spacer, .005" {A.R.) (Replaced by 52 413 01} )
26, 500 275066 28 230020
3 Spacer, .010” (A.R) 12  Rotator
26, 500 275067 26, 500 52 413 01
4 Pin, camshaft 13 Spring, exhaust vaive
) 47 380 09 ) ’ 235010
1 Valve, exhaust 14 Piug, eup 1/2” O.D,
' 235838 26, 500 X-702-3
& Valve, intake 15 Washer, brass
26, 500 235008 26, 500 X~25-91
7 Retainer, upper spring (2} 16 Washer, plain (2)
26, 500 235011 26, 500 X-25-92
-8 Spring, intake valve
, 235168

i3



Mi0

Group 5 AT
CARBURETOR N
6 .
/'.\
8 Re
7
Index Description Part Index Description Part
Number ‘Variation Number Number Number Variation Number Number
Refer to Section 3 of Carburetor Reference Manual 2 Connector, 90° hose _
TP-2377-D, located in Miscellaneous Special Service (For 1/4" |.D. rubber hose}
Parts Information Section of yvour Master Manual, for - 76,78, 500, 501, 502 25 155 02
breakdown of the follewing carburetor assemblies: 3 Gasket, carburetor
1 Caslb%urseg;:r assembly 76, 78, 500, 501, 502 47 048 01
4 4 S , sitd. hd. 5/16-18 x 17 (2 i
Before Serial No, 1725300013 use: °7r6e,“;'8. 500, 501, 502 @ - X-T770-1
ﬁggggﬂ’s{agj}gt assembly .. .. 47 053 62 5 G%sket, carburetor 271630
46 00, 501
After Serlal No. 1725300003 use: 6 Linkage, governor
Kit, fixed jot w/linkage = - . 500 47 079 13
(Includes Carburetor marked 47 053 65* g Link
and 3, 5, 6, 7, 8, 9) . 47 853 09 By 2°r governor 47 078 10
-oF Usé- - C i . .
Kit, variable Jet wilinkage 7 'Bl-lssoio'linsgd_llmkage {white) 47 158 07
(Includes Carburetor marked 47 053 86* q .
and 3, 5, 6, 7, 8, 9} T 47 853 20 8 Bushing, linkage (black)
1 -Ca;'rbu;et%lbzassemb!y 9 G;fglg;efo;ir cieaner 20 168 09
B, 78, ' ,
Before Serial No. 1727207134 use: 76, 78, 500, 501 . 4504107
Adjustable jet assembly * Marked numbers are for information only, not
{Inciudes 9) 47 053 40 available separately.
Qlftefr Sgrjlal No. 1727207133 use:
t, fixed jet
{Includes Carburetor marked 47 053 74*
and 3, 9 47 853 10
-Or use-
Kit, variable jet
{Includes Carburetor marked 47 053 74*
and 3, g9} 47 853 25

14




M10

Group 7

CRANKCASE

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
S 1 Cylinder Block 7 Screw, H.C. sems 3/8-16 x 1" (4)
o {Service with a SHORT BLOCK or 213, 215, 216, 220, 222, 223,
MINIBLOCK. Refer to M10 Selection 224, 226, 227 X-158-2
Guide TP-2248-B.) 8 Serew, H.C. sems
2 Gasket, shim {(A.R.) 1/4-20 % 5/8" (4}
213, 215, 216, 220, 222, 223, 213, 215, 216 X-132-5
224, 226, 227 47 422 05 8 Screw, H.C. 1/4-20 x 1/27
3 Gaslket, bearing plate 220, 222, 223, 224, 226, 227 X-132-6
213, 215, 216, 220, 222, 223, 9 Cover, camshaft
224, 226, 227 47 041 08 213, 215, 216, 220, 222, 223,
NS 4 Bearing, ball (2) 224, 226, 227 235026
R 213, 215, 216, 220, 222, 223, 10 Gasket, camshaft cover
k 224, 226, 227 235378 213, 215, 216, 220, 222, 223,
] : 5 Plate, bearing - 224, 226, 227 235025
" 213, 215, 216, 220, 222, 223, 11 Shaft, goverhor gear
224, 226 47 146 11 213, 215, 216, 220, 222, 223,
6 Seal, front oil 224, 226, 227 235125-S
213, 215, 218, 220, 222, 223,
224, 226, 227 47 032 06

i5




CRANKCASE M10

(Cont’d)
Index Description Part Index Description Part [
Number Variation Number Number Number Variation Number Number RN
12 PFlug, expansion 16 Plug, cup 5/16” O.D. e/
213, 215, 216, 220, 222, 223, 213, 215, 216, 220, 222, 224 X-102-12 Sy
224, 226, 227 X~230-11 17 Plug, S.P.O.F.
13 Plug, cup 1/2” 0.D. 226 X-702-14
213, 215, 216, 220, 223, 224, 226  X-702-3 18  Shaft (2)
14 Seal, rear oil 222, 2286, 227 236559
213, 215, 218, 220, 222, 223, 18 Plug, hex., otsk., 3/4”, N.T.P.F.
224, 226, 227 47 032 07 223 47 139 0t
15 Guide, valve {2) 20 Cover, cam
213, 215, 216, 220, 222, 223, 225 237623
224, 226, 227 235007-S

16



M10

Group 8
CRANKSHAFT

Index Description ‘Part index Description Part
Number Variation Number Number Number Varlation Number _ Number
1 Kit, crankshaft 2 Retainer (2)
{1" dia, x 3") 73, 111, 112 X-269-34
‘{includes 7-10) 3 Spacer, balance gear (2)
47 47 142 11 73, 111, 112 237768
1 Crankshaft 4 Gear assembly (2}
(1-1/4" dla. x 5-1/2" standard basic) (Includes 5)
105 47 142 02 73, 111, 112 45 043 03
1 Crankshaft 5 Bearing, needle
(1-1/8" dia. x 4-3/8") 73, 111, 112 47 030 1
75 47 142 01 6 Bushing
1 Crankshaft 47, 104, 105, 107, 109, 112 47 158 06
(3/4_‘” step - 5/8" step x 3-1/8" 7 Key, woodruff 3/16" x 1"
basic generator) 47, 73, 104, 105, 107, 109,
104 47 14214 110, 112 X-46-3
1 Crankshaft 8 Sciew
{Tapered end x 5-5/8") 47, 73, 104, 105, 107, 108,
107 47 142 08 110, 112 25 086 24
1 Crankshaft 9 Washer
(1" dla. x 3~1/4") 47, 78, 104, 105, 107, 109,
109, 112 47 142 15 110, 112 52 468 15
1 Crankshaft 10  Kit, dynamic balance gear spacer
{1" dia. x 4-5/8") (Inciudes 2, 3)
110 47 14210 73, 111, 112 47 755 01
1 Crankshaft ) *Crankshaft contains internal fastening threads.
(1-1/4" dia. x 5-1/2" standard basic) Kits include flywhee! fastening hardware (a wood-
73 47 014 68 ruff key, washer, screw and drive cup bushing).
1 Crankshaft See flywheel group for part numbers. Crankshaft
(1" dla. x §-1/27) dimensions listed are for PTO end, outside the cyl-
111 47 014 83 inder block.

i7



M10

Group ©
CYLINDER HEAD

Part

Index Description ) Index Description Part
Number Variation Number Number Number Variation Number Number
1 Head, cvlinder 4 Screw, H.C. 3/8-16 x 1-1/2” {8}
60 47 015 05 60 270158
2 Gasket, head 5 Strap, lifting
{Replaced by 47 041 15) (Replaced by 47 445 02)
€0 47 041 10 60 47 445 01
3 Washer, plain 3/8" {9) 6 Screw, hex. hd. 3/8-16 x 1"
60 270889 60 47 086 17

i8




M10

Group 10
DIPSTICK
/1
/14
o @
" 15 2 14/
i E " = o H
13 ™ 15/@ "
-~ "
5 12
4
\ /
10 g T 8
\/g &
S .
7/
Y9
8-—-—..§
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Dipstick, 15-5/8" blade 9 Dipstick, 4-3/4" blade
5B, 502 47 038 26 800 237013
1 Dipstick, 15-3/8" blade 10 Dipstick
503 47 038 27 501 237620
2 O-Ring, 51/64” 1.D. 11 Kit, camshaft cover and dipstick
56,.502, 503 41153 M {Includes 12-16)
3 Adapter, oil fill : 00t 47 755 35
58, 502, 503 47 029 06 12 " 'Screw, H.C. sems
4 Screw, F.H. sems ' T 1/4-20 x 5/8” (4) -
10-24 x 1/2" (3) - s B0 . . X-132-5
502, 503 X-131-2 13 Screw, H.C. sems 3/8-16 x 1" {4)
5 Gasket, adapter : 501 X-159-2
56, 502, 503 237064 14 Plug, cup
6 Screw, hex, hd. 10-24 x 1/2" -. 501 X-702-12
56 } 25 086 30 15 Gasket, cam cover
7 Washer, |, T, #10 ) 501 235025
56 X-22-8 16 Cover Assembly, gear
8 Tube, olif fill 501 237623
500 47 123 08

19



M10

Group 11
ELECTRIC START

Part

index Description Index Description Part
Number Variation Number Number Number Varlation Number Number
1 Starter assembly i0 . Kit, drive parts
A{Includes 5-11) 500, 501, 502 47 756 13
500, 501, 502 41 098 04 11 Screw, self-tap. 1/4-20 x 3/8"
2 Brace, tail 500, 501, 502 X-67-83
500, 501, 502 45 126 17 12 Solenoid, one tab terminal
3 Screw, hex. wash. hd. {Replaced by 25 435 01)
1/4-20 x 314" {2} 500 52 435 01
500, 501, 502 X-87-62 13 Bracket, solencid
4 Bolt, thru, 1/4-20 x 5-1/16" (2} 502 47 126 29
500, 501, 502 41 086 19 14  Screw, H.C. sems 3/8-16 x 1”
5 ﬁapﬁ, é:orrér)nutator end assembly 502 X-159-2
neildes No strated
500, 501, 502 41 227 04 t H[_:_.Iagl,‘ caution
6 Kit, brush and spring 500, 501, 502 25 450 03
500, 501, 502 52 755 15 Decal, warning {White)
7 Armature 502 237447
500, 501, 502 45 170 02 Decal, 12 volt warning (white)
8 Cap, drive end 502 277356
500, 501, 502 41 227 03 Lead, black
a Kit, starter drive (Starter to solenold)
{includes 10} (6" - 6 gauge - insulated barrel -
800, 501, 502 47 755 07 eyelet terminals)
500 52 518 03

20




M10

Group 12
EXHAUST

Index Description Part Index Description Part
Nurmber Variation Number Number Number Variation Number Number
1 Muffler 7 Elbow, exhaust
44, 500 275679 . Bps 151385
2 Muffler 8 ' Clamp
504 47 068 15 Coonie i D04 237548
3. - Nipple 6" ] Spacer
44, 503 .25 136 05 cron 504 X-400-71
4 Nut, lock 10 Washer, 5/16" :
500, 501, 504, 505 AC-1536 . 504 X-25-20
5 Elbow, exhaust 11 Secrew, 5/16 - 18 x 1-3/8"
500 231820 504 E 41 086 15
] Elbow, exhaust
, 47 054 M1

21




M10

Group 13
FLYWHEEL.

Index Description Part Index Description
Numnber Variation Number Number Number Variation Number Number
Flywheel 7 Fan
501, 509, 511 47 025 53 500, 501, 502, 504, 508, 507,
Flywheel 508, 509, 511, 512 25 157 01
506 47 025 58 7 Fan
Flywheel assembly 510 25 157 02
504 47 025 57 8 Screw, hex. wash. hd.,
Flywheel 1/4-20 x 5/8” {4)
500, 510 47 025 56 500, 501, 502, 504, 506, 507,
~ Flywheel : 508, 509, 511, 512 25 086 21
{Replaced by 47 025 54) 8 Screw, hex. wash. hd.,
502, 512 47 025 b5 1/4-20 x 1/2” (4)
Flywheel - 510 25 086 14
508 47 0625 58 g Screen, grass
Flywheel assembly 501, 507, 512 25 162 01
507 47 025 60 10 Retainer
Washer, plain, 502 230363
13/32” 1,D., 1-3/8” O.D. 11 Screen
o ety AL
L] 1 1 £ L] L] t
509, 510, 511, 512 52 114 02 12 Pulley, rope star 47 093 01
Screw, hex. mach. 3/8-24 x 1-1/8" s 327 1.D. 1-3/4” 0.D.
(Replaced by 25 086 24) 13 Spacer 13/32” 1.D. 1 47 112 18
500, 501, 504, 506, 507, 508, 14  Screen grass 3-5/16" hole
509, 510, 511, 512 25 086 04 (Replaced by 25 162 02)
Key, woodruff 3/16 % 1 500, 506, 508 47 162 32
ggg ggg g?% g?ff' g?g’ 507, X-46-3 14  Screen, grass 3-5/16” hole
e ATIEAT LD 3/87 T 500, 502, 504, 506, 508, 509 25 162 02
Sefbe- 501, G2, 504, 406, 507, 15 Rope
508, 509, 510, 511, 512 25 112 04 502 A-230099

22




M10 FLYWHEEL

(Cont’d)
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
16 Screw, hex. mach, 26 Screw, fillister head
3/8-24 x 1-11/16" #10-16 x 3/4" (5)
(Replaced by 25 086 25) 511, 512 25 086 36
502 47 086 18 27  Washer, lock #10 (5)
17 Washer, plain 511, 512 X-22-22
13327 1.D., 1-1/4" O.D. 28 Screw, hex. mach.
502 52 114 01 3/8-24 x 1-1/8"
18 Kit, rope start pulley 512 25 086 24
{Includes 10-12, 15-17, 33} 29 Kit, drive cup
502 47 756 29 {Includes 3)
19 Kit, fixed grass screen guard : 504 82 755 61
{Includes 20~25, 26, 27) 30  Screw, R.H.M. 10-24 x 1" (5)
511, 512 47 755 37 (Replaced by 41 086 12)
20 Guard 511, 512 X-50-7
511, 512 47 314 01 31 Nut 10-24 (5}
21 Spacer {5) 511, 512 X-101-9
511, 512 47 112 21 32 Screen, grass
22 Washer (5) 506, 508 47 162 30
511, 512 25 468 03 33 Screen, grass
23 Seal (5) 502 25 162 02
511, 812 220074 Not lilustrated
24 Washer, lock #10 (5) Decal, rope start pulley
511, 512 X181 502 25 113 06

25 Screw, siotted pan head
#10-24 x 7/8"
511, 512 X~-50-12

a3



M10

P

Group 14
FUEL PUMP
(THREADED)

Index Description Part index Description Part
MNumber Variation Number Number Number Variation Number Number
1 Pump, fuel assembly 7 Line, fuel 1/4 » 1.D, , 5-1/2"
{Includes 2-4,8,9) 69,500,502,503,504,505,506,507,
69,500,502,503,504,505,506,507, 509 25 353 0t
509 47 559 04 7 Line, fuel 1/4” 1.D,, 6-1/47
1 Pump, fuel assembly 508 25 353 04
(Includes 2-4,10) 7 Line, fuel 1/4” 1.D., 37
508 47 559 02 508,508 25 353 02
2 Gasket, fuel pump 8 Connector, 80° hose outlet {2)
(Replaced by 25 041 09) {For 1/4" |.D, rubber hose}
69,500,502,503,504,505,508, 69,500,502,503,504,505,506,
507,508,509 25 041 05 507,508,509 25 155 02
3 Washer, piain 1/4” (2) 9 Connector, 90° threaded
69,500,502 ,503,504,505,506, {For 3/16" 1.D. rubber hose)
507,508,509 X-25-63 69,500,502,503,504,5056,506,507,
4 Connector, 45° hose inlet 509 X-391-11
69,500,502,503,504,505,506,507, 10 Connector, hose st. thrd.
509 47 155 12 (For 1/4™ 1.D. rubber hose)
5 Clamp, hose (2) 508 X-380-2
69,500,502,503,504,505,5086,507 X-426-9 11 Elbow, street 1/8"x1/8"
5 Clamp, hose (4) 505 X-555-2
508,509 K-426-8
G Screw, pozidriv F.H. sems
114-20x%3/4" (2) Neote: Order fuel pump parts according to style of
69,500,502,503,504,505,506, pump used on engine.
507,508,509 Hai74-2

24



M10

FUEL PUMP
{Coni’d}

(PRESS-IN)

Index Description Part index Description Part
MNumber Variation Number Number Number Variation Number Number
12 Pump, fuel assembly w/f 15 Connector, straight press fit w/

press-~in fittings O-Ring (A.R.) .

(Includes 2,3,14-18) 69,500,502,503,504,505,5086,

(Replaced by 47 559 02) 507,508,508 25 294 03

. 508 47 559 07 16 O-Ring =

12 Pump, fuel assembly w/ 69,500,502,503,504,505,506,

press—in fittings 507,508,509 25 153 01

{Includes 2,3,14-18) 17 Screw, tapping (2)

(Replaced by 47 559 04} 69,500,502,503,504,505,508,
69,500,502,503,504,505,506, 507,508,509 25 086 35
807,508 47 559 08 18 Filter, fuel

13 Connector, 90° press fit w/ (Replaced by 25 050 02} .

O-Ring (A.R.) 508,509 25 050 01

{For 1/4" 1.D. rubber hose)
69,500,502,503,504,505,506,

507,508,508 25 294 01 Note: Order fuel pump parts according to style of
14 Connector, 45° press fit w/ pump used on engine,

O-Ring (A.R.)

(For 1/4 ~ 1.D. rubber hose)
69,500,502,503,504,505,506,

507,508,509 25 294 02

25



M10

Group 15
FUEL TANK

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Tank, fuel 9 Screw, H.C, sems
{1/2" high filler neck) 5/16-18 x 1-1/8” {2)
500, 502, 503, 504, 505, 506, 507 47 065 04 . 500, 502, 503, 504, 505, 506, 507 X-~159-3
1 Kit, fuel tank 10 Valve, fuel shut-off
{Includes cap 25 173 03) {Replaced by 25 462 03)
{3/4" high filler neck) 500, 502, 504, 505, 506, 507 25 462 01
500, 502; 503, 504, 505, 506, 507 47 755 39 11 Line, fuel 3/16” 1.D., 2”
2 Cap, fuel tank 500, 502, 503, 506, 507 41 353 10
(Use on tank with 1/2" high filler neck) 12 Clamp, hose
(Replaced by 25 173 02) 504, 505, 506 25 237 01
500,’ 502, 504, 507 25 173 01 12 Clamp, hose (2)
2 Cap, fuel tank . 500, 502, 507 25 237 o1
(Use on tank with 3/4" high filler neck) 12 Clamp, hose (3)
503, 504, 505, 506 25 173 03 503, ’506 25 237 01
3 Nut, acorn (2) 13 Filter, fuel
500, 502, 503, 504, 505, 506, 507 25 100 04 (Repléced by 41 050 03)
4 Washer, plain 1/4” {2) : 500, 502, 503, 508, 507 41 050 02
500, 502, 503, 504, 505, 506, 507  X-25-78 14 Line, fuel 3/16" 1.D., 19"
5 Mount, isolation (4) 500, 502, 503, 504, 505, 506, 507 47 353 02
500, 502, 503, 504, 505, 506, 507 47 366 01 15  Grommet
B Palnut, 1/4—20 {2) 500, 502, 504, 505, 506, 507 25313 01
500, 502, 503, 504, 505, 508, 507 X-789-1 Not lllustrated
7 Bracket, lower tank Decal, fuel warning
500, 502, 503, 504, 505, 508, 507 47 1286 30 802, 505, 508 25 113 10
8 Washer, plain 3/8" (2}
500, 502, 503, 504, 505, 506, 507 X-25-28

26




M10

Group 17
GOVERNOR

35 @—38
a6 H—39

Index Description ' Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Bushing, governor shaft
500, 501, 502, 503, 504, 505, 506, 7 Washer, thidst 3. 504, 505, 506
2 Spacer 17/64” 1.D., 3/8” O.D. o averner o e
500, 501, 502, 508, 504, 505, 506, B ameenor gear
508, 509, 510, 511, 512, 513 X~-400-80 500, 501, 502, 504, 505, 508, 509,
3 ﬁit,lg:vezr;!or shaft 510, 511, 512, 513 A-235743-S
ncludes ;
500, 501, 502, 503, 504, 505, 506, B ey gear
508, 509, 510, 511, 512, 513 A-235256-S 503 508 A-236294-5
4 Shaft, governor cross ’
500, 501, 502, 503, 504, 505, 508, 9  Knob, speed control 41 341 03
508, 509, 510, 511, 512, 513 237455 9 Knob, speed control (2)
_ 5 Pin, governor stop 500 501 4% 341 03
oLl 500, 501, 502, 503, 504, 505, 506, 10 Kn bl hoke w/ setscrew
T 508, 509, 510, 511, 5§12, 513 231355 ‘Us"e i 47 144 20 shaft)
S 6 Washer, plain 1/4” 501. 5083, 504, 511
500, 501, 502, 503, 504, 505, 506, Bofore Sorial No
508, 509, 510, 511, 512, 513 25 468 01 18112000123 use; 47 341 02

27



GOVERNOR

(Cont’d}
Index Description Part Index Description Part
Number Variation Number Numhber Number Variation Number Number
10 Knob, choke 30 Lever, governor
(Use with 47 144 23 shatft) 500, 501, 502, 503, 504, 505, 506,
501, 503, 504, 511 508, 509, 510, 511, 512, 513 47 080 20
Aifter Serlal No, 1811200003 use: 47 341 03 31 Screw, H.C. sems 1/4-20 x 1-1/4"
11 Screw, hex. hd, sems 500, 501, 502, 503, 504, 505, 506,
10-24 % 3/8” (2) 508, 509,510, 511, 512, 513 X-776-1
)3, 41 086 23 32  Bushing, linkage (veHow)
11 Screw, hex, hd, 500, 601, 502, 504, 505, 508, 509,
sems 10-24 x 3/8" (4) 510, 511, 512, 513 47 158 07
500, 501, 511, 512 41 086 23 32  Bushing, linkage (yellow) (2)
12 Bracket choke shaft .. 506" 47 158 07
500, 501, 503, 504, 511 47 126 25 33  Linkage, goverhor to carburetor
13 Bushing, choke shaft (2) 03, 506 47 079 10
500, 501, 503, 504, 512 25 158 05 34 . Bushing, linkage (black clip-on)
14 E-Ring . 502, 505, 5086, 508, &09, 510, 513 25 158 09
501 25 141 o1 34 Bushing, linkage {2)
14 E-Ring {2) (black c¢lip-on) :
500, 504, 511, 512 2514101 500, 501, §03, 504, 511, 512 25 158 09
18 Shaft, choke control 35 Spring; dampening {93 colls)
(Replacad by 47 755 41 Klt} ’ -.(Governor lever to carburetor)
BSfDS 5;1 15'1%\| L 808 230117
efore Serlal No. . 36 Lever, speed control
1811200013 use: 47 144 20 - %03, 504 47 080 22
After Serial No, 1811200003 use: 47 341 02 37  Lever, speed control
15 I{?t ]cé'lok&;ever ' © 500, 501, 511, 512 47 090 19
ncludes _ 14—
500, 501, 503, 504, 511, 512 47 755 41 3 N he ook 2% Xe101-8
16 Bushing, linkage (black) ‘ as Nut, hex. lock 1/4-20 (2)
505 47 158 03 500 X-101-8
16 Bushing, I|nkage (2) (black) _ 38  Tab, locking '
7 U 5ﬁ° 501, h5111 47158 03 500, 501, 303, 504, 511, 512 52 448 01
nkage, choke »
{Carburetor to Choke Shaft) . 40 Wg? Per, plam 14 @) K-25-53
500, 501, 503, 504, 511 47 079 04 40  Washer, plain 1/4” (3)
18 Bushing, linkage 500, 501, 503, 504, 511, 512 X-25-53
{Replaced by 25 156 09) 4 Nut. hex. 10-24
500, 501, 503, 504, 508, 511, 512 25 158 07 500 50i 503, 504, 511, 512 X-70-2
18 Washer, lock #10 (2) ] 42 Screw, F.H, 10-24 x 3/8”
20 Screw, sitd. hex. hd. 10-24 x 3/8" X8 500, 501, 503, 504, 511, 512 X-50-7
LA 513, &, hd. X-97-3 43 \(f;lacsl:\er.)wave ()
20 nggr’s g}g?,- hex. hd. 500, 501, 503, 504, 511, 512 41 468 03
10-24 x (2) 44  Screw, H.C. sems 114-20 x 318"
\ 500, 501, 512, 513 X-97-3 500, 511 X-132-1
21 Clamp, cable
501, 505, 506, 511, 512, 513 235778 44 Jorew, H-C, e
21 C*ggaphgsab'e (2) 235778 500, 501, 503, 504, 512 X-132-1
22 Bracket, cable clamp 45 Washer, pla|n21)154';3 (25)04 508, 510
500, 501, 511, 512 47 126 31 2y By S0a, 50 ' x_25-63
23 Scréw, serns 1/4-20 w 5/8" a5 Washer, plain 1/4" (2)
% B 503‘; *';13 hok 52 086 11 502, 506, 508, 509, 510 X-25-63
racket, choke 46 Switeh, Kili
505 47 126 36 (Replaced by 25 099 12)
24 Bracket, choke assembly 501, 502 41 083 05
§06, 513 47 126 34 47  Bracket, speed control
25 Screw, F.H M. 10-24 X 1/27 {2) 500, 501, 503, 504 47 126 21
505 o X-15-5 48 - Bracket, stabilizer
26 Cable, choke 500 41 128 27
506, 513 . 47 159 01 48  Bracket, stabii izer
27 Spring, governor (23 coiis) 501, 502 503, 504, 511, 512 47 126 27
503 - - 47 089 07 48  Screw, H.C. sems
27 Spring, governor (26 colis) 1/4-20 % 5/8"” (2)
500, 501, 504, 511 47 089 09 500, 501,503, 504, 511, 512 X-132-5
27  Spring, governor (34 coils) 50  Spacer, 1/4” 1.D., 1/2” O.D.
508, 510 47 091 01 500, 501, 504, 511 25 112 03
28  Spring, governor (26 coils) 51  Gasket, camshaft cover
, 805 2354986 500, 501, 504, 511, 512 235025
28 Spring, governor (23 coils) 52  Bracket, control panei
506, 513 45 091 01 500, 501, 503, 504, 511, 512 47 126 28
29 Palnut, 1/4-20 53 Washer, lock 1/4”
500, 501, 502, 503, 504, 505, 5086, 500, 501, 502, 504, 505, 508,
508, 509, 510, 511, 512, 513 K-799-1 508, 510, 511 K-20-1

28

)




M10

GOVERNOR
(Cont’d)

[ W=z

a.)

29



GOVERNOR

M10
(Cont’d)
Index Description Part index Description Part
Number Variation Nurmber Number Number Varlation Number Number
53 Washer, lock 1/4” (2) 74 Lever, throttle control
8§02, 505, 508, 510 X-20-1 502 47 090 10
54 Screw, H.C, 1/4-20 % 5-1/18" 75 Lever, throttle controi
500, 501, 503, 504, 511 47 086 16 505 47 090 09
55 Bracket, bowden wire 76 Lever, throttle controi
500, 501, 503, 504, 511, 512 47 126 26 510 47 090 51
56 Clip, cable (2) 77 Nut, hex, 1/4-20
500, 501, 503, 504, 511, 512 235603 508, 509, 510 X-76-2
57 Choke bracket assembly 78 Linkage, throitle ;
{includes 18, 21, 24, 25) {Swivel clamp to throttle control lever)
508 47 126 37 505, 508, 509, 510 47 079 07
58 Screw, H.C. 14-20 x 1-1/27 78 Linkage, throttle
502, 508, 508, 510 K526 502 47 078 07
58 Screw, H.C. 14-20 x 1~1/2" 79 Bracket, choke
502, 505, 508, 510 X-5-26 502, 508, 509, 510 47 126 09
§9 Washer, tension 79 Bracket, choke
502, 508, 510 275690 505 47 126 13
59 Washer,. tension {2) 80 Screw, adj. lever 8-32 x 15/16”
502, 508, 509,510 275690 502, 508, 508, 509, 510 232556
59 Washer, tension (3) 81 Spacer
502, 505, 508, 510 275630 505 X~25-85
60 Bracket, speed control a2 Nut, hex. 1/4-20
502, 505, 508 235086 502, 505, 510 X-81-1
61 Spacer Lo s 83 Clamp
502, 505, 509 235085 510 47 232 02
62 Spacer, 1/64” 1.D., 13/32” 0.D, : 83 Clamp, bowden
502, 505, 509 X-384-2 502, 508, 509, 510 47 237 02
63 Screw, 1/4-20 x 1/2" . 84 Washer, lock #10
502, 508, 510 X-132-6 502, 505, 508, 509, §10 25 468 04
63 Screw, 1/4-20 x 112" (2) 85 Screw, hex. hd, 10-24 x 3/4”
505 7 X-132-6 502, 508, 508, 510 X-67-51
64 Spacer 86 Screw, sitd. pan hd. 8-32 x 1/4"
508, 513 25 431 01 502, 509 X-51-8
65 Screw, 1/4-20 x 1/2" 86 Screw, sitd, pan hd.
506, 513 25 086 14 8-32 % 1/4" (2)
56 Linkage, choke _ 5§02, 505, 508, 510 X-51-8
(Carburetor.to Choke Shaft) a7 Washer, plain 1/4”
502, 505, 508, 509, 510 47 079 01 . 502, 509, 510 X-25-102
67 Lever, choke control 87 Washer, plain 1/4" {2)
505 47 050 05 502, 505, 510 X-25-102
68 Lever, choke control as Nut, hex. 8-32
510 47 030 50 502, 505, 508, 508, 510 K724
69 Lever, chole control 89 Kit, clamp (2)
502, 508, 509, 510 47 080 06 (Includes B6, B7)
70 Screw, H.C. sems. 502, 505, 508, 510 48 755 10
1/4-20 x 1-1/4”
509, 510 X~132-9
71 Washer, plain 3/8" (2)
502, 505, 509 X-25-82
72 Spacer
502, 508, 510 47 112 02
T2 Spacer
‘605, 508, 510 47 112 19
73 Washer, plain 1/4”
502, 505, 508, 509, 510 A-25-72
74 L.ever, throttle control
509 47 090 25

30




M10

e Group 18
T IGNITION

Index Description Part Index Deécr[ption Part
Number Variation Number Number Number Variation Number Number
1 Module, ignition 10 Screw, H.C. sems
{Replaced by 47 584 02) 1/4=20 % 1" (2)
500, 501, 502, 503, 504, 503 X-132-4
505, 507 47 584 01 10 Screw, H.C. sems 1/4-20 x 5/8” {2)
2 Wgas(i)‘leg,mpf_aslé"lz#IS% 3{2)504 500, 503, 505, 507 X-132-5
' ! ’ ' ’ 11 Kit, Rectifler-Regulator
505, 507 X~-25-79 {Includes 10, 22)
3 Screw, H.C":. sems (Rectifier-regulator marked 41 403 09)
10-24 x 7/8" (2) 500,503, 505, 507 25 755 03
500, 501, 502, 503, 504, 12 Clip, lead
508, 507 X-156-1 500, 503, 504, 505, 507 X-728-1
4 Kit, stator (15 amp.) 13 Screw, hex. wash. hd. 8-32 x 3/8"
(Includes 5, 21) 500, 503, 504, 507 X-67-59
500, 503, 505 237878 14 Spark plug RH-10
s Screw, pozjdriv pan hd. sems psoo. 501, 502, 503, 504,
13—2]4 X %",‘, §?’ 6751 505, 507 235041-8
e ( aog or oY Amers ) X-778-1 15  CHp, high tension lead
e 500, 501, 502, 503, 504,
o 5 Serew, pan hd. mech. 505, 507 210281
S 24 % ” ?
500, 502, 503, 504, 505, 507 X-67-51 16 Screw, pan hd. mech. #10-24 25 086 30
J S|tat°r assembly (3 amp.) 17 Connector, female {3 contact)
{Includes 7} 503 236473
504 45 085 02 18 Clip
T s 508, 507 ‘ 235173
R RTI 4 §1 755 01 18 Clip
8 Cosgnector, male {2 contact) (Rgg}acad by 47 154 01) 48 154 01
: . 503, 504, 505 41 155 03
2] Connector, female {3 contact)
500, 503, 505, 507 236602

31




IGNITION M10
(Coni’d)
Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
19 Screw, H.C. 1/4-20 x 1/2" Lead, white, w/diode, module to
805, 507 X-132-6 connector
19 Screw, hex, wash. hd. {15"-18 gauge-insulated push on tab~
1/4-20 x 7/16” uninsulated push on tab terminals)
507 X-67-83 {Replaced by 47 528 44)
20  Washer, plain 17/64 x 9/16 x 1/16" 503, 505, 507 47 518 37
504 H-25-72 Lead, violet, rectifier-regulator to
connector .
21 Tesrtl;ginsa(lm 504, 505, 507 X-431-18 (12-1/2"-14 gauge-uninsulated locking
' y ' ’ tab female 1/4" terminals)
21 Terminal (2) 503 47 518 46
500, 503, 505 X-431-18 X
22 Rectifier-regulator Lead, violet, rectifier-regulator o
(Replaced by 25 755 03) Cnnector ,
503 41 403 05 (23"-14 gauge-uninsulated locking tang
| g fernals 1/4" terminals)
Not Hustrated 505. 507 A7 518 36
Lead, white, module to kill switch Dacai ignition
(19"-18 gauge-Insulated push on tab- e 41113 12
uninsulated push on tab terminals)

47618 42

32




INSTRUMENT PANEL

Group 19

Index Description Part Index Description Part
Number Varlation Number Number Number Variation Number Number
1 Panel, instrument Harness, wiring
500, 502, 503 47 378 05 506, 507, 508 47 176 11
1 Panel, Keyswitch Bracket, solenoid
506, 507, 508 47 378 08 , 47 126 28
2 Screw, sitd. pan hd. 10 Nut
10-24 x 3/8" {2) 500, 503, 506, 507, 508 48 100 01
501, 502, 503, 504 X-50-13 11  Switch, spst. (2 terminals)
2 Screw, sltd. pan hd. 502 151510
10-24 x 3/8” (2) 12 Washer, Int./Ext.,
500, 501, 502, 503, 504 X-131-1 toothed fock 1/2”
2 Screw, sems 1/4-20 x /2" 502 X-22-26
506, 507, 508 X-132-6 12 Washer, plain 7/16”
3 Washer, 1.T. #10 {2) 502 X-25-34
501, 503, 504 K-22-9 14  Block, terminal
4 Switch Assembly, key 504 2775863
{Includes 5, 13} 15 Clip
500, 503, 506, 507, 508 25 099 04 506, 507, 508 275303
5 Key 16  Panel, keyswitch
{Set of 2) 507 47 378 09
500, 508, 506, 507, 508 48 340 01 17  Fuse Holder
6 Connector (Sclenoid Term. to keyswitch}
5§00, 503, 508, 507, 508 48 155 1 507 25 323 03
7 Panel, instrument
501, 504 47 378 05
8 Harness, wiring w/ diode
{Replace diode with service component,
47 518 43 lead w/dlode)
500, 503, 506, 507 47 176 08
8 Harness, wiring w/ diode

{Replace diode with service component,
47 518 43 lead w/diode)
504 47 176 06

33



INSTRUMENT PANEL M10
(Cont’d)
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
Not lliustrated Lead, white, w/ diode, module to
Lead, violet, keyswitch to rectifier- connector
regulator (Replaced by 47 518 44)
(11" -14 gauge - uninsulated push on (Module to keyswitch)
tab terminals) {15"-18 gauge-insulated push on tab
00, 503 47 518 33 ~-uninsulated push on tab terminals})
Lead, white, module to kill switch 507 47 518 37
(19" - 18'gauge - Insulated push on tab Lead, solid light blue or white with
terminals} light blue stripes
501 47 518 42 {Solenold tab to keyswitch)
Lead, black, 'starter to solenoid (6”-18 gauge-insulated push on tab
(6" - B gauge - Insulated barre! eyelet -uninsulated push on tab to terminals)
terminals) 507 41 518 20
500 52 518 03 Lead, violet, rectifier-regulator to
Lead, green connector .
{Ground to switch) f(23"—i141 ?fu%e-uplnslu)lated tocking tang
3"-18 gauge-insulated grip barrel emale 1/4" terminals
t(ermina]%) g o 807 47 518 36
502 47 518 39 Decal, control panel
Lead, black 500 47 113 10
(Module to switch) Decal, control panel
(21"-18 gauge-insulated grip barrel , 47 113 11
eyelet, insulated push on fernale 3/16™ Decal, control panel
terminals) 502 47 113 17
502 R 47 518 47 Decal, control panel
Lead, v:o!et, rectifier-regulator to 503 47 113 14
connector o
(12-1/2"--14 gauge-uninsulated locking D%%?l.s%%nlroi panel 47 113 12
tang female 1/4° terminais} !
{Keyswitch to regulator-rectifier)
507 . 47 518 46

34




M10

Group 21
OIL PAN

Index Description _ Part Index Description . Part
Number Variation Number Number Number Variation Number Number
1 Gasket, oil pan 7 Screw, H.C. sems 3/8-16 x 1-1/2"
54, 500, 503, 504, 505 2350567 ) 501 i X-158-4
2 Pan, oil 7 - 'Screw, H.C. 3/8-16 x 1"
{Double drain) ' 502 ‘ X-159-2
54, 503, 504 47 199 15 8  “Plug, drain w/ fiber gasket
2 Pan, oif 3/8-18 N.P.T.F.
(Side drain) 51 S X-708-1
500 235115 g - ' Gasket, oil pan
2 Pan, oil o 501 235353
{Double drain} 9 - " Gasket, oil pan
54 47 188 10 502 47 041 07
2 Pan, oil . 10  Pan, oil
{Drain on starter side) {Side drain)
505 45 199 05 501 47 199 0%
3 Screw, H.C. sems 11 Washer, plain 3/8"
3/8-16 x 1-1/4" (4) 502 K=-25-37
| 54, 500, 503, 504, 505 X-158-3 12 Plug, pipe hex. hd. 3/8
: 4 Plug, sq. ctsk. 1/2" N.P.T.F. 509 K-75-32
; 503 X-75-3 13 Pan, oil
5 Plug, sq. hd. solid 3/4” N.P.T.F. (Bottom drain)
O 54, 500, 503, 504 X-75-6 502 47 198 07
6 Plug, pipe 3/8"
2l 505 KX-7H-10

35



M10

Group 22
PISTON & ROD

.lndex Description

_ Part Index BDescription Part
Number Variation Number Number Number Variation Number Number
1 Ring Set (Std. & .003) 3 Retainer, piston pin {2}
1 235287 1 47 018 01
Ring Set (.010) 235288 4 Connecting Rod {Std.)
Ring Set {,020) 235289 1 Rod (.010) 47 067 13
Ring Set (.030) 235290 Connecting Rod {.
2 Piston w/ Ring Set (Std.) 1 47 067 14
1 . 47 874 01
Pisten w/ Ring Set (.003) 47 874 02
Piston w/ Ring Set (.010) 47 874 03
Piston w/ Ring Set (.020) 47 874 04
Piston w/ Ring Set (.030) 47 874 05

36




M10

RETRACTABLE STARTER

Group 23

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Starter, recoil assembiy 10 Brake
wi grass screen 500, 501, 502 231688
{inciudes 4-18) 11 Dog (3)
502 A-237251 500, 501, 502 231695
1 Starter, retractable assembly i2 Washer, thrust
(Includes 4~19) 500, 501, 502 231692
2 186:r2e;\r, ?IBC (g;erns 500, 501, 502 231697
~24 X " 14 Handle
s c50°ad5i01- 502 X-156-2 500, 501, 502 234452
up, drive
500, 501, 502 47 109 01 R %)
4 Screw, hex. hd. 10-32 x 5/8" 500, 501, 502 231686
500, 501, 502 231691 16 Sheave
5 Washer 500, 501, 502 231685
500, 501, 502 231690 17 Screw (4)
6 Washer 500, 501, 502 231683
500, 501, 502 231693 18 Spring, recoll
7 Retainer 500, 501, 502 231705
500, 501, 502 231698 19 Housing
8 Spacer, nylon 500, 501, 502 235696
9 Spring, retainer 503 A~-230099
(Use with spacer)
500, 501, 502 232525
8 8pring, dog (3)
{Replaces (1) spring 232525 and
(1} spacer 4711204}
500, 501, 502 4108906

37



M10

Group 24 e
THROTTLE CABLE . o

1

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Washer, plain, 17/64” x 8/16" x 1/16" 2 Ciip, throttle cable
26 A-25-72 {Replaced by 47 154 01)
26 48 154 N

38



Mi10

Group 32
OIL PRESS. CUTOUT

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Kit, oil pressure switch Terminal
(Includes decal 25 113 05, terminals {Ring tongue insulated grip)
25 452 03, 25 452 07, sleeving 501,502 25 452 02
25 431 02) Terminal
(Replaced by 25 704 03) {Ring tongue insulated grip}
500 25704 01 500,501,502 25 452 03
1 Kit, oil pressure switch . Terminal
{includes decal 25 113 05, terminals {Uninsulated locking tang, female
25 452 01, 25 452 02, 25 452 03, push on tab 1/4"}
sleeving 25 431 03) 500 25 452 07
501,502 25 704 04 Sleeving
2 Connector 500 25 431 02
501,502 48 155 01 Sleeving
NOT ILLUSTRATED 501,502 25 431 03
Decal, oil sentry
500,501,502 25113 05
Terminal (2)
(Uninsulated locking tongue, female
push on tab 1/47)
501,502 25 452 01

39



M10

Description Part Bescription Part R
Variation Number Number Vartation Number Number o )

Gasket Kits Gasket Set (w/o seals) 47 004 02 e

Gasket Set {w/seals) 47 755 27 Set Includes: -

Set Includes: Plug, cup H-702-3

Plug, cup X-702-3 Seal, breather 231032

Seal, breather 231032 Gasket, camshaft cover (2) 235025

Gasket, camshaft cover {2) 235025 Gasket, vaive cover 235048

Gasket, valve cover 235048 Gasket, oil pan 235057

Gasket, oil pan 235057 Gasket, exhaust 235122

Gasket, exhaust 235122 Gasket, oll fill tube 237064

Gasket, oll fill tube 237084 Gasket, cylinder head 47 041 15

Gasket, cyiinder head 47 041 15 Gasket, vaive cover 275144

Gasket, valve cover é?sjl 44 Gasket, fuel pump 25 041 05

Seal, front oll 47 032 06 Gasket, air cleaner 47 041 05

Seal, rear oll 4703207 Gasket, oil pan 47 041 07

Gasket, fuel pump 25041 05 TG'asket. bearing plate 47 041 09

Gasket, air cleaner 47 041 05 Gasket, carburetor 47 048 01

Gasket, oil pan 47 041 O7 Gasket, bearing plate (3) 47 422 05

Gasket, bearing plate 47 041 09

Gasket, t_:arburetor 47 048 01

Gasket, .bearing plate (3} 47 422 05

40



THE NEW SHAPE OF KOHLER POWER

Engines

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044

FOR SALES AND SERVICE INFORMATION
IN U.S. AND CANADA, CALL
1-800-544-2444

FORM NO.: TP-2229-C
ISSUED: 3/86
REVISED:; 8/92
MAILED:

LITHO IN U.B.A.



